

## Test Report No. SL120012100097TX

Date: Jan 16, 2020

#### Page 1 of 3

GOHANDMADE - DSIGN INTERNATIOANL A/S MADEVEJ 11-13, 6200 AABENRAA, DENMARK

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description Style No. Buyer Manufacturer Country of Destination	<ul> <li>Gohandmade Cosy yarn-60%cotton 40%acrylic</li> <li>17362 Off-white</li> <li>Gohandmade-Dsign InternatioanI A/S Denmark</li> <li>Gohandmade-Dsign InternatioanI A/S Denmark</li> <li>Denmark</li> </ul>
Test Performed	: Selected test(s) as requested by applicant
Sample Receiving Date Testing Period Test Result(s)	<ul> <li>Jan 13, 2020</li> <li>Jan 13, 2020 - Jan 16, 2020</li> <li>Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. For further details, please refer to the following page(s).</li> </ul>
Conclusion AZO Dye Analysis	Μ

Remarks: M=Meet Client's Requirement \*=No Specified Requirement

F=Below Client's Requirement

Signed for and on behalf of SGS-CSTC Standards Technical Service (Tianjin) Co., Ltd

ephend Wei

Shepherd Wei (Account Executive)



nless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed verteaf, available on request or accessible at <u>http://www.ags.com/en/Terms-and-Conditions.agp.and</u>, for electronic fortunat documents, ubject to Terms and Conditions for Electronic Documents at <u>http://www.ags.com/en/Terms-and-Conditions.agp.and</u>, for electronic Document ago. Itation is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is dvised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of lient's instructions, if any. The Company's sole responsibility is to list Client and this document does not excerted parties to a coapt in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or poerarce of this document is unlawful and offenders may be prosecuted to the fullest extend of the law. Unless otherwise stated the suits shown in this test report refer only to the sample(s) tested and such sample(s) are retained of 30 days only.

of email: Ch. Doccnets.eases.com SGS Mansion, No.41, The 5<sup>e</sup> Avenue TEDA, Tianjin, China 300457 t (86-22) 65288414 t (86-22) 25293879 www.sgsgroup.com.cn 中国 • 天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457 t (86-22) 65288414 t (86-22) 25293879 e sgs.china@sgs.com



# **Test Report**

No. SL120012100097TX

Date: Jan 16, 2020

#### Page 2 of 3

### Test Result

#### Azo Dyes (Direct Reduction & Colorant Extraction)

Test Method : Textile: According to ISO 14362-1:2017. Analysis was performed by GC-MS/HPLC-DAD.

Test Item(s)	CAS NO. Unit		MDL	Result	
				<u>off wh</u>	<u>lite yarn</u>
				Direct	Colorant
4 methyl m phonylopediamine /	05 00 7	malka	F	reduction	extraction
2.4 Toluvlondiamino	95-60-7	тід/кд	5	ND	ND
2 4-Xylidine	95-68-1	ma/ka	5	ND	ND
2 4 5-Trimethylaniline	137-17-7	ma/ka	5	ND	ND
4-methoxy-m-phenylenediamine /	615-05-4	ma/ka	5	ND	ND
2 4-Diaminoanisole	010 00 4	mg/kg	0	ND	
2,6-Xylidine	87-62-7	mg/kg	5	ND	ND
5-nitro-o-toluidine /	99-55-8	mg/kg	5	ND	ND
2-Amino-4-nitrotoluene		0 0			
2-Naphthylamine	91-59-8	mg/kg	5	ND	ND
3,3'-Dichlorobenzidine	91-94-1	mg/kg	5	ND	ND
3,3'-Dimethoxybenzidine	119-90-4	mg/kg	5	ND	ND
3,3'-Dimethybenzidine	119-93-7	mg/kg	5	ND	ND
4,4'-Oxydianiline	101-80-4	mg/kg	5	ND	ND
4,4'-Thiodianiline	139-65-1	mg/kg	5	ND	ND
4,4'-Diaminodiphenylmethane	101-77-9	mg/kg	5	ND	ND
4,4'-Methylene-bis-(2-chloroaniline)	101-14-4	mg/kg	5	ND	ND
4,4'-methylenedi-o-toluidine /	838-88-0	mg/kg	5	ND	ND
3,3'-Dimethyl-4,4'-diaminodiphenylmeth	ane				
4-aminoazobenzene	60-09-3	mg/kg	5	ND	ND
4-Aminodiphenyl	92-67-1	mg/kg	5	ND	ND
4-Chloroaniline	106-47-8	mg/kg	5	ND	ND
4-Chloro-o-toluidine	95-69-2	mg/kg	5	ND	ND
Benzidine	92-87-5	mg/kg	5	ND	ND
o-Aminoazotoluene	97-56-3	mg/kg	5	ND	ND
O-Anisidine	90-04-0	mg/kg	5	ND	ND
o-Toluidine	95-53-4	mg/kg	5	ND	ND
p-Cresidine	120-71-8	mg/kg	5	ND	ND
Conclusion				PASS	PASS

Notes :

MDL = Method Detection Limit = 5mg/kg ND = Not Detected ( < MDL )

Client's Requirement: 30 mg/kg (Each)



overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-Pocument.aspx subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-Pocument.aspx advised that Information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Clients instructions, if any. The Company's sole responsibility is to its Client and this document. This document does not exonerate parties to a pressure of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Altention: to check the avail-antiencing/B-155) 8307 1443,

of email: CN.Documentarian com SGS Mansion, No.41, The 5<sup>th</sup> Avenue TEDA, Tianjin, China 300457 t (86-22) 65288414 f (86-22) 25293879 www.sgsgroup.com.cn 中国・天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457 t (86-22) 65288414 f (86-22) 25293879 e sgs.china@sgs.com



# **Test Report**

No. SL120012100097TX

Date: Jan 16, 2020

Page 3 of 3

+ Direct reduction refers to the extraction and reduction according to ISO 14362-1:2017 clause 10.2 and relevant clauses.

+ Colorant extraction refers to the colourant extraction and subsequent reduction according to ISO 14362-1:2017 clause 10.1 and relevant clauses.

△Amine was detected according to the procedure described in ISO 14362-1:2017. However, when the procedure was carried out without the reducing agent, a similar result was obtained. Therefore, the amine originates from a source other than azo colorants. No forbidden azo colorants which release amines have been used.

## Material qualitative list

Fiber Type*	Material No.			
Туре С	off white yarn			
* This fiber type identification is for the selection of azo dye testing procedure (i.e. EN 14362-1/3:2012).				
Note:				
Type A = Text	ile contains natural fibers only and/or regenerated fibers exclude the group of acetate.			

Type B = Textile contains polyester fibers only

Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers)



The statement of conformity in this test report is only based on measured values by the laboratory and does not take their uncertainties into consideration.

#### \*\*\* End of Report \*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/ent/ferms.ard/conditions.aspx and/ for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/ent/ferms.and/Conditions/Ferms-e-Document.aspx. Attention is drawn to the limitation of liability indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its Intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a secopt in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or sepaerance of this document is unlawril and offenders may be prosecuted to the fullest extent of the isu. Unless otherwise tated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing imspection report & certificate, please contact us at telephone; (85-75) 8307 1443,

SGS Mansion, No.41, The 5<sup>th</sup> Avenue TEDA, Tianjin, China 300457 t (86-22) 65288414 f (86-22) 25293879 www.sgsgroup.com.cn 中国 • 天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457 t (86-22) 65288414 f (86-22) 25293879 e sgs.china@sgs.com